—~— e

AD=-AO41 832 CORPS OF ENGINEERS BUFFALO N Y BUFFALO DISTRICT F/6 1372
HeSngATER MANAGEMENT ALTERNATIVES FOR THE CLEVELAND = AKRONs T==ETC(U)
FEB

UNCLASSIFIED .

NL




|
\

' ('!1
: / 4
k A Specialty Appendix on the D: ~ign and ]
. Cost of Wastewater Treatment Plants :
\ and Stormwater atment Facilities, /
Y pre °red for the-Buffalo District, U.S.
Army(ﬁorpg of Engineers, Fcbruary, 1973 \
I T ; Ll ".I/ |
l = X = £ |
i / \‘
S (
( - .
< / \ :
( L X
1 ' -
! )
R 1 5 ".1 = J
\.
3

| pEs 2 | @224 |

i __wd @070 4 N gp ;
DISTRIBUTION STATEMENT A J e ‘@/ L L) G
I Approved for public release}
Distr 1butlon Unlimited
l )i TECHNlCAI. APPENDlX PHASEI
3 ﬁYSTEM DESIGN AND ;STlMATE OF COST
o o= WASTEWATER MANAGEMENT ALTERNATIVES FOR THE
[...]
advanced biological treatment plant, and the physical chemical plant are

A43

-

. T e
e

TOL R oy




G i

D ¥ i

discussed in detail in the previous section of this report. The conventional
activated sludge plant and the advanced biological plants were considered

to have a useful life of 35 years. The physical chemical treatment plants

were considered to have a useful life of 25 years.

In calculating these useful lifes, the following rational using a weighted

average was employed:

ADVANCED BIOLOGICAL SYSTEM:

Percent of

Component Useful Life Plant Cost
pretreatment and primary unit 45 years 33.3
secondary, denitrifications and

nitrification unit 40 years 33.3
tertiary units 20 years 33.3
weighted average 35 years

PHYSICAL CHEMICAL SYSTEM:
phosphorous removal, coagulation

sedimentation 40 years 25
carbon adsorption, breakpoint

chlorination ozonation 20 years 75
weighted average 25 years

2.3 LOADING RATIOS

In a treatment process, the various units are designed for both

a hydraulic and pollutant mass loading greater than that of the average
daily flow. Likewise, components of the unit process itself are designed
with different loading factors. Generally, those unit processes such as
sedimentation and physical separation are more dependant upon hydraulic

loading whereas the biological-chemical reactors are more dependant upon

pollutant mass loading.

The following statements define the loading ratios for the advanced

Ad4




biological systems. For a physical-chemical system, the carbon absorption

ration would be 1.5 times the average daily flow.

Preliminary, primary and secondary treatment:
Design criteria will be based on ADF with higher loadings
permitted at MF. We therefore expect variations in effluent
quality in the range of 20-30 mg/1 BOD and SS, through the sec-

ondary treatment stage.

‘Mixed Media Filtration:
Secondary treatment has a definite buffering effect, and the
process effectiveness is related to solids loading as well as
flow rate.
Design Rates: ADF = 2.0 gpm/s.f.

MF = 5 gpm/s.f.

Biological Nitrification and Dentrifications:
These processes are nitrogen mass and temperature dependent
and are partly effected by detention time. Use conservative

design rates:

Nitrification: ADF = 6 hours detention MF = 4 hours
Denitrification: ADF = 3 hours detention MF = 2 hours
Carbon Adsorption: MF = 1.0 x ADF
Carbon adsorption when it follows filtration (as assumed ‘

herein) is primarily dependent upon dissolved organic concentration.
Flow variations when following biological stabilization have minor
effect. Design based on 3-4 gpm/s.f. 15 minute contact at MF,
Reverse Osmosis:

The reverse osmosis process is dependent upon flux rate, but the

process is capable of exceeding the standards established on some

A45




T T

constituents. For study purposes, a constant flow rate can be
assumed at ADF, with maximum flow increments by-passed in a split
flow process.

2.4 PUMP STATIONS

Sewage pumping stations must be evaluated based upon average flow
conditions. The pumping station, however, should be sized greater than
the average flow to account for variations in sewage flow and standby capa-
city for mechanical failures. For an average flow of 1 mgd (approximately
10,000 people) or less total standby has been provided. For an average flow
of greater than 1 mgd, 1/2 standby has been provided. In all cases firm
capacity is provided for peak flows with the largest unit out of service.
The need for greater standby capacity in the smaller pump stations is due
to the greater variation in average to peak flows. Cost estimates include
provision of diesel-electric standby power generation.

Sewage pumping stations are generally designed for a 20 year design
period.

The pumping station power costs have been based on a pump efficiency
of 75%, the appropriate pumping head, and a power cost of 1.21¢ per KWH.

2.5 GRAVITY SEWERS

In determination of sewer slopes, profiles were taken from U.S.G.S.
1:24000; topographic maps. Pipe sizes were based on these slopes and
the resulting discharges from population and flow projections. A peaking
factor was applied to the average discharge. The peaking factor used was
curve A in figure 4 of the American Society of Civil Engineers manual number
37. This curve has been verified in the Northeast Ohio area by previous

studies done by Havens and Emerson. The minimum allowable velocity for 1970




minimum flows was 1.5 feet per second. The maximum allowable velocity
for peak flows was 10 feet per second. The desired velocity was 3-6
feet per second. The minimum and maiimum trench depths were 10 feet and
30 feet, respectively. For depths greater than 30 feet, tunneling was
assumed. Mannings' roughness coefficient of 0.015 was selected for
concrete pipe flowing full.

The gravity sewers were designed based on 2020 design flows with a
useful life of 50 years.

2.6 FORCE MAINS

Force mains were designed for maintaining velocities between 4 and 6
feet per second. The discharges were based on population and flow pro-
jections. Force mains have a minimum cover of 5 feet except for any
required tunneling. Cast iron pipe was considered for lines less than
24-inches in diameter and reinforced concrete pressure pipe was considered
for lines 24-inches and larger in diameter. The roughness coefficient
varies depending upon the character of the liquid (sludge or sewage) pumped
and the pipe material. A minimum pipe diameter of 8-inches was established.

Force mains were designed based on 2020 design flow with a useful life
of 50 years.

2.7 OUTFALL SEWERS

Outfall sewers were based on maintaining velocities of 2 to 4 feet
per second. The outlet location was placed in at least 15 feet of water.
Reinforced concrete pipe was used with a minimum diameter of 18 inches.

Outfall sewers were designed for 2020 design flows.

A47




" s 3 ! I e —
= W~ &r‘h‘jﬂ-ﬂ-hﬂl—l—-‘w\,, y o £ e s O o S H oW - _ e e oo

3. UNIT COSTS

Table 3 lists the wastewater treatment methods for which capital
construction costs and operation and maintenance costs have been developed.
These costs were developed for use in preparation of cost estimates for
the alternative plans with an ENR construction index of 1740. Capital
costs reflect the construction cost with no contingency allowance, except
for the gravity sewer and force main cost which include 25% for contingencies.
For the estimates construction costs without contingencies were used.

The capital costs are expressed in either Dollars per MGD of plant size
(MGD) or Dollars per Dry Ton per Day of sludge facility size versus plant
size (MGD) or sludge facility size (Dry Tons per Day), respectively. The
operation and maintenance costs are expressed in either Dollars per MG of
wastewater treated or Dollars per Dry Ton of sludge treated plant size (MGD)
or sludge facility size (Dry Tons per Day), respectively. Plant size (MGD)
is based on average daily flow. The reference numbers follow the process

being discussed with the references listed in appendix A.

A48




i . St i A S B s 7 A b NS4, S S A i e 3 W e - N A A it s it st i

TABLE 3

WASTEWATER TREATMENT UNIT COSTS
FIGURE IDENTIFICATION

LT

1
}
Capital O§M 4
Cost Cost jg
Activated Sludge with Primary 11 11A ii
{ Phosphorus Removal 12 12A |
Chlorination 13 13A 3
Ozonation 14 14A i i
Nitrification 15 15A 11
Denitrification 16 16A
: Coagulation and Sedimentation 17 17A
; Microstrainers 18 18A
Mixed Media Filters 19 19A
Carbon Adsorption 20 20A
i Breakpoint Chlorination 21 21A
Sludge Thickener 22 -
! Sludge Digestion 23 23A
Heat Treatment 24 24A
Vacuum Filter 25 25A
Incineration 26 26A
Pump Station 27 27A
Gravity Sewer - Urban 28 -
Gravity Sewer - Rural 29 -
{ Force Main 30 -
Tunnel 31 -
Deep Tunnel 32 -

Following is a brief description of these methods to identify assumed
design parameters and cost data references.

Activated sludge with Primary - Figures 11 and 11A represent the total

capital cost and operation and maintenance cost for a conventional activated
sludge plant including preliminary treatment, primary settling tanks,

aeration tanks, (4.5 to 6 hours contact time), final settling tanks, blower

building, and administration and laboratory facilities. These curves do

not reflect any costs for sludge handling. Ref. * 1,4,5,8,19
Phosphorus Removal - Figures 12 and 12A represent the total capital

*For cost data sources see References, Appendix A.




cost and operation and maintenance cost for phosphorus removal accomplished
through metal salt addition to the aerator effluent. Chemical feed facilities

: and housipg are the only required capital expenditures. Ref. 4,15

Chlorination - Figures 13 and 13A represent the total capital cost and

operation and maintenance cost for chlorination of plant effluent. A 30
minute cpntact time at average flow with a chlorine residual of 0.5 mg/1

f was the basic design criteria. Ref. 1,8,19,17

Ozonation -~ Figures 14 and 14A represent the total capital cost and

operation and maintenance cost for ozonation. Costs have been computed for

T, TR A n, T

various dosage concentrations to illustrate the cost fluctuations. It was
assumed that 5 mg/l was adequate for disinfection and 20-30 mg/1 was adequate
for COD removal. Ref. 9,11

i Nitrification - Figures 15 and 15A represent the total capital cost
? i and operation and maintenance cost for nitrification. This is accomplished
through modification of the conventional activated sludge plant with a 1/3 -
2/3 volumetric split of the existing aerator which results in a nitrifying
contact time of 3 to 4 hours. A new final clarifier is required to allow
the complete separation of the two distinct biological cultures. The capital
cost therefore assumes addition to a conventional activated sludge plant.
3 Ref. 10,14

Denitrification - Figures 16 and 16A represent the capital cost and

operation and maintenance cost for denitrification. This includes a denitri-

fication reactor, (3 hours detention) an aerated channel, and an additional

final clarifier. Ref. 10

—

Coagulation and Sedimentation - Figures 17 and 17A represent the capital
cost and operation and maintenance cost for coagulation and sedimentation

after lime addition. This is a two stage treatment consisting of a flash




— r——

-

n B ae T T T
B

TS T,

e

el ot S

. de

mix chamber, and a flocculator-clarifier basin followed by recarbonation and a
second stage flocculator-clarifier. The lime recovery and reuse system includes
lime mud dewatering, a recalcination reactor and slaker. Ref. 1,4,15,19
Microstrainers - Figures 18 and 18A represent the capital cost and
operation and maintenance cost for microstraining of secondary effluent.
Maximum hydraulic loadings were assumed between 600-800 gal/sq.ft./hr., with
a Mark I (35 micron fabric) screen. Ref. 1,4,16
Mixed Media Filters - Figures 19 and 19A represent the capital cost
and operation and maintenance cost for mixed media filters. Filter loading
rates are based on a hydraulic loading of 2 gpm/sq.ft. for average daily
flow. Ref. 1,4,16,3,18,19
Carbon Adsorption - Figures 20 and 20A represent the capital cost and
operation and maintenance cost for carbon adsorption following filtration.
The design is based on 3-4 gpm/sq.ft. and a contact time of 15 minutes for
average daily flow. Included in this cost is regeneration of the spent
carbon in a high temperature reactor. Ref. 1,4,12,18
Breakpoint Chlorination - Figures 21 and 21A represent the total
capital cost and operation and maintenance cost for breakpoint chlorination,
This cost includes a small contact chamber and facilities for the chemical
feed equipment. For the physical chemical plant (Level 2) the dosage is
103 mg/1. For the stormwater treatment plant (Level 2) the dosage is 52 mg/1l.
Sludge Thickeners - Figure 22 represents the total capital cost for
gravity thickening of waste activated sludge. The design assumes a loading
of four pounds/sq.ft./day. Ref. 1 ;
Sludge Digestion - Figures 23 and 23A represent the total capital cost

and operation and maintenance cost for sludge digester. The design assumes

a 30 day detention period with a percent feed solids of 3.6. Ref. 1,5,18,12

ASl




Heat Treatment - Figures 24 and 24A represent the total capital cost
and operation and maintenance cost for heat treatment. This design assumes
a low pressure oxidation unit with allowances made for shift differential
for various plant sizes. One shift for plants less than 10 mgd, two shifts
for plants between 10-30 mgd, and three shifts for plants greater than 30

mgd.  Ref. 6,2

—

E Vacuum Filter - Figures 25 and 25A represent the total capital cost

1 and operation and maintenance cost for vacuum filters. A loading rate of
4 1bs./sq.ft./hr. was assumed for digested sludge and 10 1lbs./sq.ft/hr.

for heat treated sludge. Allowances were also made for shift differentials

for the same plant sizes as for heat treatment. Ref. 1,5,18,2

Ll s 1 st

Incineration - Figures 26 and 26A represent the total capital cost

o

and operation and maintenance cost for incinerating sludge filter cake.

e i

Allowances were also made for shift differentials for various plant size.

Ref. 5,2
] Pump Station - Figures 27 and 27A represent the total capital cost

and operation and maintenance cost for pump station. Operation and mainten-

ance costs are shown for total dynamic heads of 50, 1060, and 200 feet. Ref. 4,5

-
et

{ Gravity Sewer - Urban and Rural - Figures 28 and 29 represent the ‘.i
5

total capital cost for gravity sewers for urban and rural areas, respectively.

L

Each figure shows two curves to allow for different depths of cover. This

b

Gl

cost includes sewer cost, excavation, backfill, pavement replacement and

vt A ot @y MM
o e g

25% for contingencies. The urban cost allows for utility protections, off

pia an -V i L1

site storage of excavated materials, and tighter working conditions.

Force Main - Figure 30 represents the capital cost for force mains. | E
This cost includes pipe cost, excavation, backfill, allowances for pavement

replacement, and 25% for contingencies.




Tunnel - Figure 31 represents the total capital cost for tunnel con-
struction. This cost was used for river crossings, railroad crossings, and
in certain instances in heavily urbanized areas.

Deep Tunnel - Figure 32 represents the total capital cost for deep
tunnel construction in shale. The tunnel will be drilled using a shield
type mining machine and lined with a minimum of 18 inches of reinforced

concrete. Ref. 20




Saada . g G,

CAPITAL COST
ACTIVATED SLUDGE

W / PRIMARY

T T 100 _....: _:nmr._m - mnnl_ 430 11441 i _I.”wﬂtf.ﬂl
R e o ;
aon/ (000 coig) suvTI0Q

e (MGD)

PLANT SIZE

Pigure No. 11




AS54

O a4 M COSTS
ACTIVATED SLUDGE
W / PRIMARY

Figure No. 11,

o
=
i
— e

t

PLANT sizE (MGD)

=y
¥ =
% i 24
L s i
5 — = €
i E
: g5 =
oo -9
s Py
‘ Lt @
= XY
. = e
: :

IS erir] [ (2ot s
i - PBE TR e
B
T It e
SEOE
WL zenl T
H I RO QI 3
ISR RYH 'Y
158060634 jiafa;
iy et ++
13 1 -




REMOVAL

PHOSPHATE

CAP{TAL COST

Figure No. 12

PLANT size (MGD)

P e S Lo saee

tapene

B8 PP

] Tﬂr.m.ﬁ» 6
D 1 B

o e Py - - o -




O& M COSTS
PHOSPHATE REMOVAL

13
—={~

et o

aae

nefiiktet (oS HO00GI RAREERREE (4] 1411 bAt] LOESe SRR
ie0se =

“ (=] [ ] [ J =

=
on / suvTioa
L]
B

i oy -

PLANT SiZE (MGD)

A56

Figure No. 12A




S s | sl B il

CAPITAL COST
CHLORINATION

Pgure No, 13

PLANT size (MGD)

CONTACT-

1S MIN.

ov:\?gzwvnf<ﬂao




O & M COSTS
CHLORINATION

Figure No. 13A

PLANT sI1ZE (MGD)




§
|
|

S——

~
i
{
g
s
AS59

o “ \ |
-~ K5 S Y (8 A SRS S
z : { G0N SO : I _
mm ¥ i Y _ \ T AR s
<3 - & (B e
MlT- e o, s RAve _m\_" i m - mnn - e
N - ; M ¢ =
oc -2 A B (o x*‘ ‘ _ﬁ. = M
5 B -1 “ e 7 g T TR AR - ..ﬂlllT||’l “
I b \ _ “ { 2
i ' 1 i -t
P _ m_ -
| Rl s e B s
e _ : o
fRa e _. : 2
S B | 2
B | w
i 4e ™
|||||| -Wll - s
oA e
| i i T T e z
e i ARy <
g e e, | Y
i | i o
= S N W S Y 5
A L S S BR e : == P
i ' i i
R i
HEEE

f :

ao:\umc._._on Aooo..u

e




|

i

|

et

1

!

I

~’ H
[...]
a minimum during idle conditions. An alternative to this mode of operation

would be to aerate the carbon bed during idle operation to promote bacterial
removal of the adsorbed organics, and thus, achieve some microbial regeneration

of the carbon. Spent or exhausted carbon is to be trucked and regenerated at

*Federal Goals refer to standards established by O.C.E. B3
(Office of the Chief of Engineers).




the furnaces contained at the regional wastewater treatment plant.

Ozonation is provided for disinfection and final organic polishing or

removal prior to discharge into the receiving body of water.

1.24 LEVEL 2 - COMBINED SEWER OVERFLOW TREATMENT SYSTEM

Combined sewer overflow treatment presents the same technical problems
as municipal wastewater treatment except that it is somewhat more dilute.
System hydraulic loads vary rapidly from zero to peak rate as
influenced by the storm intensity and runoff characteristics of the service
area. Rather than substantially oversize the main wastewater treatment
facility, a treatment facility that could complement or operate at an
isolated location is proposed. Such a system is shown schematically in
Figure B4 with its performance illustrated in Figure B4A. In situations where
the combined sewer overflow treatment system is contained on the same physical
site as the municipal wastewater treatment plant, the latter would be operated
at its peak capacity during the storm with the stormwater treatment installation
to reduce costs.

As shown in Figures B4*and B4A% the only additional unit process for this
treatment system as compared to the sequence proposed for separate stormwater
runoff is breakpoint chlorination for nitrogen removal. Excluding the
polymer application, powdered activated carbon and alum dosages have been
increased for higher organic and phosphorus removal, respectively. A
lower polymer application is possible because of the higher dosage of alum
for phosphorus precipitation. Lime addition in both the flocculation and
breakpoint chlorination systems is for alkalinity control. The granular

activated carbon filter follows breakpoint chlorination to remove any

chlorinated hydrocarbons that may have been formed during breakpoint; no

real organic removal is assumed to result with this operation.

*Federal Goals refer to standards established by 0.C.E.
(Office of the Chief of Engineers). B4




4
L.

Al

b =

et

|}

1.25 LEVEL 1 and LEVEL 2 - SEPARATE OR COMBINED SEWER RUNOFF
TREATED IN MUNICIPAL PLANTS

As discussed in the wastewater design criteria section, the unit
processes are designed to treat flows greater than average. During the
course of a day, the sanitary flow will fluctuate from a minimum which
usually occurs in the early morning hours to a maximum which usually occurs
at mid-day. Likewise, the flow in the sewers fluctuates by similar cycle.
Under the concept of treating storm or combined sewer runoff in a municipal
plant, the runoff water would be stored in storage basins and discharged
into the sewer systems and carried to the plant during the hours of low flow.

Storage under this scheme becomes a significant cost because of the
volume of runoff water to be treated. The rate at which this can be released
into the municipal system is a function of the plant size. The question is
how much storm water or combined overflow can be taken through the plant
without upsetting the pollutant mass loading and decreasing the efficiency of
the process? The control of the release would have to be routed such that
the release from storage would not increase the flow above the peak design
sanitary flow. The system would have to be flow monitored at several
locations along the pipeline as well as at the plant itself. In systems
with several storage basins releasing stored water, the system would
undoubtedly have to be controlled by on-system-mini-computers and automatically
controlled gates and variable speed pumps. The maximum rate of release is

also a function of plant size as indicated below.

. Ratios
Plant Size as

Defined by ADF Q MF Q MDF Q MF
MGD Q ADF Q_ADF Q MDF

0- 5 3.00 1555 2.0

5-10 2.85 1.5 1.9
10-15 2.70 1.5 1.8
15-20 25855 155 1.7
20-25 2.40 1585 1.6
Greater than 25 2.25 1.5 1.5




—

To compute the maximum flow that can be released, the following

procedure was used:

Example: 100 mgd advanced binlogical plant.

ADF = 100 mgd

Max. Flow = 225 mgd

Max. Daily Flow = 150 mgd

Maximum Allowable Stormwater Release 225 - 150 = 75 mgd
Average Daily Flow with Stormwater 100 + 75 = 175 mgd

Several units within the treatment scheme must be enlarged to treat

this increased flow. The increase in cost necessary to enlarge the unit

processes is approximately a one-third increase in construction cost over the

plant sized for the municipal average daily flow. The unit processes would
remain the same. Operation and maintenance cost for the additional flow is
the same as for domestic flow.

This particular scheme has several technical difficulties. First,

it has not been attempted in plants with flows of this magnitude. Consequently,

there is an unknown with regards to the efficiency of operation. Second,
if storm water runo}f &oes not need the same degree of treatment, there
would be no way of separating the combined flows. Third, the expense of
storm water collection and storage may make the construction of the system
economically difficult and require a phasing of wastewater followed by
stormwater at a later date. Fourth, the diversion of the water downstream
to regional plants will reduce the flow in several reaches of streams
and may completely dry up some small tributaries.

Consequently, the use of this technique in Phase III will require
detailed consideration of a location and type of storage basin, size of
wastewater treatment plant, and capacity and condition of existing sewer

system.

Table Bl presents the alternatives in condensed form.

P

s i

e




juerd o3 dund pue uots
-uadsns spIfos 3Inq uotrl
-D9T700 28pnIsS o/M 93910
-uod ‘uotju9lap Inoy g

juetd

JUSW3IE9I} ISJBMUIOILS
pasueape Aq poMOTiOF
UOT3097100 98pnis/m Syuel
9392I0U02 Ut 93eI01S
uoTjUaIep INOY Z

Z T94A97

juerd o3 dund pue

uotsuadsns spI(osS Inq
UOT3D9[T02 98pnIs o/M 93310

(a -Uod uoTlU93lap Inoy g

UOT309JUTSTP pue Sututeals
-0I10TW AQ poMOI[0F uoljl

-291102 23pnIs/M yuel

93910U02 ur s8eI03S

(e UOT3Ud3dP INoY g

T Ia2A27]

JINTEWO0D

puer o3 dund pue
UOT3D9JUTSTIp pue
SutureIlSOIDTW YIRS
a8exo3s Aep-g¢

juerd
03 dund pue yjaes
98evx03s Aep-g¢

juerd juswiesxl
J97EBMILIO]S PIJUBAPE
UoT3291102 98pnIs o/m
ylaes ‘oseatox Lep ¢

(qQ 98exo3s wxols ieaf 1

juerd

JUsWlL9I] I9IBMUWIOIS
paoueBApE §J UOTJIID[TOD
98pnys/m 939210U0D

(e ‘UoTjualop Inoy g

Z 19A91]

SIATLVNYT LTV

(p

(>

(a

(e

WJOLS

INFWLVIEL JJONMY YILVMWHOLS

19 F19VL

ke L R

juerd o3
dumd pue yjaee
o8e101s Aep-go¢ (o

UOTID9JUTSTIP
pue SuTUTEIJSOIDTW
uoT31997 102 28pnis o/m
Yyjaes ‘oseajox Aep ¢
98ex03s wIols Ik 1 (q

UOTIO9JUTSTP
snid Sutrurexls
-0X5TW § UOT3IIITTOD
o8pnys/M 93910U02

‘uotjuazep anoy z (e

T I2A97



STORAGE & SEDIMENTATION

INFLUENT >— SCREENING T—Df % >

| "

I
‘ 3
soLID s i

WASTE L\

BACKWAS

|
1
| |
|
:
J.
|
L

SLUD!
, SLUD
STORM_WATER
I lconsT-{meLuent E-1 €-2
b VENT | mq/L [mq /L [iremoamq/iL [iravond SLUDGE GENERATED :
E s.s. | s00 | 150 70 so | 90 | — IN STORAGE & SEDIMENTATION
|
5o | 30 & 4o " o 2— IN BACKWASH SEDIMENTATIO
i ]
f /
]
: [ HAVENS AND EMERSON, LIMITED




WASHWATER

€= MICROSTRAINING ?(;ig‘;:gg:;l E-2 =
BACKWASH  gacKwASH }
B Poolg;::m BACKWASH SEDIMENTAT ION
»——‘
+—

 BACKWASH RETURN

SLUDGE TRANSPORTED TO CENTRAL

s
O B R L Y - GO Ay
ENTATION BASIN = 6,000 GAL./M.G. OF STORM WATER
MENTATION = [S00 GAL. M.G. OF STORM WATER
FIGURE BI

TREATMENT SYSTEM FOR STORM WATER
TO MEET STATE GOALS




Liod conicy

INFLUENT

SCREENING

!

SOLID
WASTE

COMBINED SEWER OVERFLOWS

%r.o«asnr- INFLUENT il i
UENT | mg/L |mq /L [oRevovALlmq / L PlREMOVAL
} ss 200 60 70 30 85
[ B.0.D 60 36 40 0 83

HAVENS AMND EMERSON, LIMITED

SLUDGE GENERATED

| —IN STORAGE & SEDIMENTATIC
2 —IN BACKWASH SEDIMENTATIOR




e i s

SRS o Gl A i N v

WASHWATER
€1 DISINFECTION | g-2
MICROSTRAINING (ozoNAT ioN) =

BACKWASH BACKWASH j

BACKWASH SEDIMENTATION

POLYMER
DOSE

BACKWASH RETURN

<&

|

DIMENTATION BASIN =2400 GAL. M.G. OF COMBINED SEWER OVERFLOWS
DIMENTATION BASIN =600 GAL. M.G. »F STORM WATER

FIGURE B2

TREATMENT SYSTEM FOR COMBINED
OVERFLOWS TO MEET STATE GOALS

P T —— ——




INFLUENT
J BACKWASH

PRETREATMENT @

FLASH [FloccuLATiON | STORAGE AND
MIX SEDIMENTATION

f { FACILITY

POWDERED POLYMER
ACTIVATED
CARBON ALUM

SOLIDS

CHEMICAL

e TO SLUD :‘
STORAGE GE HANDLING !
COMPLEX 3

HAVENS AND EMERSON, LIMITED




BACKWASH

(3 £
.

DOWNF LOW
ACTIVATED | :
T CARBON OZONATION
FILTER ¥

| 4 OZONE
SPENT REGENERATED GENERATION

CARBON  CARBON 1
L WASTEWATER TREATMENT

PLANT CARBON
REGENERATION FACILITY

TO SLUDGE HANDLING FACILITIES

FIGURE B3

BASIC PHYSICAL= CHEMICAL TREATMENT
SYSTEM FOR STORMWATER TO MEET
FEDERAL GOALS BI10O




POWDERED| [ALUM AS ATY POLYMER
ACTIVATED DOSE |.o.+ DOSE |[l.omqf
CARBON #Hus | o */mc| @
DOSE [t0omq/t
#/uc | 830 l
GRANULAR —3
INFLUENT | * €-1 ACTIVATED o
Q=1.0000 MG Q=0.9880 CARBON [
ITodme/L[¥, FLA;"lrwow.AmN STORAGE —ﬂ—'" 19/L ADSORPTION™®|18
88 | s00 70 " AND o~ ss | 1o |80 FILTER ss
[SEDIMENTA
Inoo, | 30 |250 s |ao 809
5
caD|200 [1e70 FACILITY T:oq 27 [220 * cot
700 | 54 |4s0 Too| 11 |so ToU
Ny |22 |18 A Me| 1o |8 Ny
ungh| 0.5 | 4 . [VHM o5 | 4 Hy!
Nno|oalf 2 N-of 03| 2 N-¢
Prlos|a J Prf o ]2 r,
ALK| 65 SOLIDS
Q=12p00 B3] J REGENERAT
NOTE: Teu[mg / LMo BACKWASH CARSE
S8 B0o00 SPENT
b . |'5(802)+4'6[N7'® 9] vssjssoo |sso CARBON
leonj2i00 |210
‘{ cod |4,cooqmo
Ny| 100 ] 10
Pl 30 |3

L TO SLUDGE HANDLING FACILITIES

HAVENS AND EMERSON  LIMITED

» il At e i
v
—cenes

D i S i e s a_-u- s a2




REGENERATED
CARBON

>

E-2 _FE
Q= 0.9880 Q=09880
memmg /L Mo GECNATION mEmfma A i
8s | 8 LSOS l 8
soos 3 |25 Dﬂ I 8
cop| 15 |20 cop| 8 |70
T00| 7 |eo ToD| 4 |30
N.| o9 OZONE Ny l09 |7
ru’.m 08| a GENERATION iN}tNr 0% | 4
N-0| 0.3 | 2 Nojo.3 |2
LS CCR (4 Py |€0-1 |¢i

FACILITIES

@—— WASTEWATER TREATMENT PLANT
CARBON REGENERATION

REMOVABLE EFFICIENCIES- °7,
i - €-2 FE
ss 98 99+ 99+t

BOD, 83 90 97
cob a¢ 93 96
TOD 80 87 93
N 56 6i 61
P 75 >75 >75

FIGURE B3A

TREATMENT SYSTEM FOR STORM WATER
TO MEET FEDERAL GOALS




INFLUENT

BACKWASH

i

5

| PRETREAT MENT |

Jd
FLASH [FLOCCULATION | STORAGE AND

) SEDIMENTATION
Lf Mixl ¥ Jt_ _FACILITY
POWDERED

POLYMER
ACTIVATED ALUM
CARBON

LI ME IDS|

E.HEMICATi
| FEED AN D|

| STORAGE |
COM PLEX
it

HAVENS AND EMERSON, LIMITED

BREAKPOINT
ORINATION
| TANK
c?. Live
B cA

TO SLUDGE HANDLIN




BACKWASH

vl

e | DOWNFLOW,
F ACTIVATED p—
. CHLORINATION ONATION
® TANK | CARBON | OZONAT I
LFILTER |
| f ™ "OZONE |
cL.  "ME  spent ReceneraTep  (GENERATION)
2

CARBON CARBON

Lo WASTEWATER TREATMENT
PLANT CARBON

REGENERATION FACILITY

TO SLUDGE HANDLING FACILITIES

i
]
4
3

7 4

~

FIGURE B 4

BASIC PHYSICAL - CHEMICAL TREATMENT
SYSTEM FOR COMBINED OVERFLOWS

TO MEET FEDERAL GOALS Bi12




R e e

[ P

i ou

POWDERED [ALm As AF POLYMER cL2 LiME AS c, (oH),
Agll;lg;%b DOSE |12 mqft DOSE P:mﬂ]l. DOSE |s2maltL DOSE |61 u«,/L 29 mq/l.
#/s | 100 #me | 4 #/ue # M6 | sio 240

DOSE L

*/uc |ooo|/ Eouns 370%6 l f_——'

INF LUENT 1 l | -1 -2
hremq /i Pl F'-”"hoauunon STORAGE Eumg/L CHLORINATION g™ 9 /L Pt
ss |200 f1em MIX AND ss |10 |80 ss| 1o [so
lsog so_[soo SEDIMENTAT S I sop| & |70
cob| 220 rlm FACILTY cop| 30 |250 Cogr 30 (250
Ny |12.0 | 100 Nt | 8.0 |68 Nr| 2.6 |22
il 6.5 |54 uu;u{ 65 |54 [win| o5 | 4
N-J 05 |4 N-O] 05 | 4 no| 1o | s
Py | 8.0 |87 SOLIDS P, o6 |s P |loels
ALK| 85 ALk| 60 awx| eo
NOTE:

Too=1. s(aog)u.sﬁn.-(u-oﬂ

BACKWASH

L—""O SLUDGE HANDLING FACILITIES

ITEM REMOVAL EFFICIENCIES — °7,
€-1 €-2 €-3 Fe

ss 95 95 99+ 99+

BOD, 87 87 93 98
coD 86 86 93 96
ToD 67 87 94 97
N 32 78 83 83

P, 93 93 97 97

HAVENS AND EMERSON, LIMITED

A




c, (o1},

E,/L 29 mqfL

240

Y =——1
-2 GRANULAR E-3 F-€
=0.9927 ACTIVATED Q= 0.9927 Q=0.9927
mg/t CARBON mivfmq /1 feo OZONATION ireu[ma[Lfuc
s| o fso IADSORPT ION ss| 1 |8 ss| 1 |8
s |70 FILTER 4 |30 sonl | |8
30 |2%0 'y cop| 15 [120 coo| & |70
19 |160 s |70 TOD| 4 |30
2.6 |22 Ny|2o |17 OZONE Ny |20 |17
o5 | A 0.5 | 4 GENERATION 05 | 4
1.0 |8 NO 10| 8 N-O| 1.0 | 8
0.6 Prloz2] 2 P |0:2
= REGENERATED
CARBON
‘ WASTEWATER TREATMENT PLANT
SPENT CARBON REGENERATION
CARBON e FACILITY

FIGURE B4A

TREATMENT SYSTEM OF COMBINED
OVERFLOWS TO MEET FEDERAL GOALS

s s Sk

BI13




g pcofa o

2. DESIGN CRITERIA

The design criteria for the stormwater system is similar to the waste-
water system. The unit processes or items that are different are presented

herein.

2.1 COLLECTION

The collection system is that network of pipes required to pick up
the local storm drains and deliver the water to the treatment plant or
storage site. In areas where development is not sufficient to warrant a
storm drainage system but where growth indicates the need at a later decade,
the collection system was laid out to intercept the natural drainage patterns.
The collection system was designed to carry the one year peak flow either
natural or adjusted. The 2020 land use was used for the design. As
discussed in the Phase I report, land use changes were accounted for.
Further adjustments were made in undeveloped areas to account for changing

development patterns and are discussed in Section 3.2.

2.2 ADJUSTMENT FOR PLANNED UNIT DEVELOPMENT ZONING

Stormwater flows can be reduced in future developments by appropriate
planning if the concept of Planned Unit Development (P.U.D.)} is adopted.
The storm runoff from the developed portion of the area would be treated,
whereas the runoff from the green space or recreational area would not be
treated. This, of course, is different from the usual urban sprawl development
in that the storm water from the occupied area would be physically separated.
It was assumed that the P.U.D. concept would not be widespread until 1980.
Only areas that have an imperviousness factor of 10% or less in 1980 would be
available for P.U.D. construction. To account for a more dense development

around cities, the projected imperviousness factor also had to be less

than 40% in 2020.




e p—

ki £ e b e ade i
B

7

Figure BS illustrates the rationale used in the development of the

modified runoff volumes. As the fraction impervious increases, the volume
of runoff increases, from a theoretical Qo’ at zero fraction impervious.
Qo can be calculated as follows:

% -

W= - L= I_a)

Total annual runoff volume at zero fraction impervious

O
n

o]

Total annual runoff volume for 1970 (m.g.)

o
"

[+]

Total annual runoff volume for 2020 (m.g.)

P

Percent impervious for 1970 expressed as a decimal
Ib = Percent impervious for 2020 expressed as a decimal
Assuming that the total runoff will be treated when an area reaches 0.40
fraction impervious it can be seen that the runoff from the undeveloped
portion will decrease from Qo to zero at 0.40 fraction impervious. Knowing
this, the total runoff which must be treated, Qm, can be calculated:

Q, = I, [2.5Q +($E—_$—:-) (1-2.5L)],

Qm = Modified annual runoff volume to be collected and treated

in 2020 (m.g.).

2.3 STORAGE SEDIMENTATION BASIN WITH SEPARATE TREATMENT FACILITIES

Under the plans with separate treatment facilities, the storage sedi-
mentation basins are of either concrete or earth construction. Concrete
basins are assumed in urban areas where land is at a premium and a public
nuisance or hazard exist. The earth storage basins are assumed in suburban
areas where the basins with adequate buffer zones can be incorporated in the
planning of the area, and cost could be minimized. The balance between
storage and treatment has been optimized and is shown in Figure B6. The
optimum rates of treatment to storage varies from 25 to 40% of the peak

flow. The treatment units are designed to be capable of treating 30%

B1S




of the peak flow, and the storage basin has capacity to store the remainder

oyt

of the hydrograph plus two hours detention volume based on the treatment